Water & Wastewater Successes

Global References & Case Studies



GE Digital has more than 3,250 customers in the

Water/Wastewater industry - including some of the
largest municipal departments in the world.

While we serve water/wastewater departments of all sizes, below is a small sampling of large water

utility customers. All customers are using a solution from GE Digital that includes our HMI/SCADA,

Proficy Historian, and IGS. Often, customers are also using other products such as Proficy Webspace.

SABESP

4th largest water and sewage company in the world based on the
number of customers. It serves more than 27 million clientsin 373
cities in the state of Sdo Paulo, which is the most populated state
[...]
Workers and Supervisors for Seamless
24/7 Operations

The City of Haverhill Water and
Wastewater Division: Meeting Critical
Needs and Maintaining High Quality

City of New Bedford Increases Water
& Wastewater Treatment Reliability
with iFIX

City of Orangetown Lowers Costs
and Increases Control Capabilities at
Municipal Sewer Department

City of Peoria: Upgraded Alarm
Notification Prevents Problems

City of White Rock’s Investment Brings
Dramatic Improvements in Water Quality

Formellino Wastewater Treatment
Improves Purification Process and
Achieves 30% Energy Savings



Herning Vand Gathers Valuable
Knowledge with Their
Historical Data

iFIX HMI/SCADA and WIN-911
Combine to Babysit Wastewater
Treatment at Night in lowa City

Korea Water Resources Corporation
Achieves the Highest Efficiency and

Quality

MPGK Krosno Improves Reliability
with SCADA and Historian
Intelligent City Solution

Malta: SCADA revamp with
CIMPLICITY Reduces Waste and
Increases Efficiency

Mekorot: High Availability,
Connected Control Solution
Virtually Eliminates Downtime

Middlesex County Improves Operations
with HMI/SCADA Mobility

New Kent County Public Utilities
Keeps “Ahead of the Game” in
SCADA Technology

Orlando Utilities Commission Creates
Powerful, Intuitive Visualizations

Racib6rz Waterworks: Increasing
Efficiency and Reducing Risk with Unified
Enterprise SCADA

Rivanna Water & Sewer Authority:
Speeding Performance with Modern,
Thin Client Technology

Sabesp Modernizes SCADA Using iFIX
and Remote Desktop Protocol (RDP)

City of San Luis Obispo Improves
Efficiency and Productivity with iFIX

Sanasa Reduces Maintenance with 24/7
Remote Access to iFIX SCADA System

Southeast Morris County MUA Optimizes
Water Operations with iFIX HMI/SCADA



Toronto Water Keeps Innovating

Vandmiljg Randers: Optimized IT
Processes Management and Power
Consumption

Region of Waterloo Streamlines
Water System to Ensure Highest
Quality




Outcomes

% -;an “-‘m‘m

I '!lf e — —

SN

-
Improving availability and reliability Minimizing risk Reducing cost

Aging infrastructures and growing water supply Managing security and risk remains a top concern for Operator errors, equipment failures, and excessive
demand make increasing availability and utility operators. Our High Performance HMI/SCADA maintenance or chemicals all impact bottom line.
reliability crucial. Our HMI/SCADA, industrial data systems alert operators to out-of-spec events Our HMI/SCADA allows utility operators to respond
management, and analytics facilitate the corrective with superior alarm management and guides them appropriately to events, such as storm warnings, and
action to remediate a potential problem and ensure through the right actions to take — whether routine quickly resolve situations—minimizing additional costs.

the right response. or in an emergency.



City of Akron Water Supply Bureau Uses IFIX

to Create a Lab Info Management System

111



Key Takeaways and Results

« Leveraging GE Digital’s iFIX in a water/wastewater facility to
create a Lab Info Management System (LIMS)

« Powerful visualizations and metrics
« Monitoring and control of their critical assets

« Increased efficiency

Innovation with HMI/SCADA

The City of Akron Water Supply Bureau in Ohio is proud of how
its drinking water quality technicians have used GE Digital’s iFIX
HMI/SCADA to establish and operate a Laboratory Information
Management System (LIMS). The system is more efficient

and has allowed Akron, a customer of GE Digital’s partner
GrayMatter, to create powerful visualizations and metrics.

Jeff VanNatten from the City of Akron Water Supply Bureau
spoke about this unique opportunity. They leverage GE Digital’s
iFIX in their water/wastewater facility for HMI/SCADA and used
the software to create a LIM system. The iFIX LIM system sends
information into Historian. The City of Akron Water Supply can
trend information, trend a bench test with an online analyzer or
with operational data.

“It's something we love promoting.

It's been very beneficial, and it's pretty
revolutionary that it saves us from having
a separate LIM system that’s in the cloud
and pulling it back and forth. We are
proud of it.”

—JeffVanNatten - City of Akron Water Supply Bureau.

“It's a great go-to to give us an indication
as to how long we have to react and
where we need to get the plant back up
and running.”

—Jeff VanNatten - City of Akron Water Supply Bureau .

The City of Akron Water Supply monitors the current status
at their reservoir locations, along with demand. The team
can monitor their reservoirs based off hydraulics, elevations,
demand, and more.

Jeff VanNatten explained how GE Digital’s iFIX has been a
great tool.

Any time they perform maintenance or monitor how much they

have in their reserve, GE Digital's iFIX has been a great “go-to”
for the City of Akron Water Supply.

WATCH VIDEO

Products
- iFIX HMI/SCADA

«  Proficy Historian

About GrayMatter

GrayMatter’s goal is to transform operations and empower
people. Since 1991, we have been helping some of the biggest
industrial organizations in the world harness data so they can
work smarter. They lean on us to secure their critical systems
and connect their industrial assets to their teams so that every
operator is empowered to be the best operator. GrayMatter
has been on the Inc. 5000 fastest-growing companies list for
six consecutive years and has grown to provide Advanced
Industrial Analytics, OT Cybersecurity, Digital Transformation
and Automation & Control services to clients in CPG, energy,
food & beverage, manufacturing and water/wastewater
industries across the U.S. and Canada.



https://www.ge.com/digital/customers/city-akron-water-supply-bureau-uses-ifix-create-lab-info-management-system
https://graymattersystems.com
https://graymattersystems.com

Smooth Sailing at Bloomington/Normal
Southeast Wastewater Treatment Plant

This story originally appeared in_Treatment Plant Operator

Photography by Bradley Leeb




Bloomington-Normal
Southeast

When the Bloomington-Normal
Southeast Wastewater Treatment
Plant won a 2018 Plant of the Year
award from the Illinois Association of

AIr riwweas

Water Pollution Control Operators,
team members were ecstatic.

Randy Stein, executive director and sports fan, likened it to
winning the “Stanley Cup of wastewater.” On its way to the
award (in Group 1 for plants larger than 7.5 mgd), the plant
racked up 12 consecutive Gold Peak Performance Awards
from the National Association of Clean Water Agencies.

The Bloomington-Normal Water Reclamation District was
formed in 1919 and serves Bloomington, Normal, and the
Village of Downs and subdivision of Crestwicke in central
lllinois, with a total population of 134,000. The award
recognizes safety, permit compliance, operations staff

knowledge, and cleanliness and maintenance. A long-standin o , )
& 5 5 Caitlin Raasch monitors secondary treatment air flows by way of the plant

habit of excellence and effective planning set the plant up for L
GE Digital's SCADA software

the award.



Conventional activated
sludge plant

The Southeast plant (7.5 mgd design) began operating in June
2005. Jake Callahan, director of operations, describes it as a
“conventional activated sludge plant.” Preliminary treatment
includes Spiralift screw pumps (Evoqua Water Technologies)
and a Waste Tech Model 1300 bar screen with three-eighths-
inch separation (Kusters Water, division of Kusters Zima
Corp.) followed by a grit trap (Smith & Loveless) and grit
washer (Parkson Corp.). The lift stations to the two primary
clarifiers use three 125 hp Pentair - Fairbanks Nijhuis pumps.
Each clarifier has a Toshiba sludge density meter.

Anoxic tanks are upstream of the five aeration tanks. “They
help control the filaments in the activated sludge process,”
Callahan says. “We run a higher solids retention time and
get good nitrification in winter when the biology slows down.
And we don't observe any settling issues with the biological
floc in our secondary clarifiers.” The anoxic tanks have
Environmental Dynamics International FlexAir mini-panel
fine-bubble diffusers. Blowers are 300 hp Turblex Model
KA10SV-GL210 operated with dissolved oxygen control.

Flow then goes to the two 115-foot-diameter center-feed
secondary clarifiers for settling. Tertiary treatment consists of
a traveling bridge filtration system. Media is anthracite coal
on top, followed by coarse and then fine sand. Final effluent

is disinfected by a TrojanUV UV4000 system. “This system

has worked well, has been stable and is easy to maintain,”
Callahan says. Final effluent is discharged to the Little
Kickapoo Creek.

The team at the Bloomington-Normal Southeast Plant includes, from left, Tyler Graf, Randy Stein,

Tom Anderson, Matt Mink, Caitlin Raasch and Jake Callahan. The plant is named for Callahan’s uncle.

Solids are anaerobically digested to Class B standards,
thickened and dewatered. Employees apply the material to
farmers'’ fields within about 30 miles of the plant. “We haul it
and we spread it,” Callahan says. “That way they know where
it's been applied and the application rate is correct. Things are
going pretty smoothly.” One reason is the GE Digital SCADA
software interfaced with WIN-911: "A lot of thought was put
into our WIN-911 software, which dials out to the on-call
operator when there’s a problem.”

The plant also has a unique post-disinfection treatment stage:
An experimental constructed wetland removes nutrients from
about half of the plant’s discharge. The wetland has hiking trails

and bird-watching sites that make it a getaway for area citizens.

Plant managers sent Jon Outlaw, operator, and Tom
Anderson, chief mechanic, to run the plant when it started up
in 2005. Stein notes that the plant was designed to run with
just one operator and two maintenance people. The operator
and maintenance person sent to run the plant in 2005 are
now nearing retirement.

Callahan checks the status of the TrojanUV4000Plus
(TrojanUV) disinfection system.



Critical training

In 2019, the district began rotating
three of its experienced operators
to the Southeast plant two weeks
at a time so they could learn the
process. Six operators cover the
Southeast plant and West plant, the
larger of the district’s two plants.

The West plant site has two treatment plants that discharge
to Sugar Creek. One is a two-stage fixed-film plant with rock
filters for BOD removal, nitrifying towers for ammonia removal,
deep-bed sand filters and UV disinfection. The otheris a
conventional activated sludge plant with low-head traveling
bridge sand filters, UV disinfection and post-aeration.

The district’s operations and maintenance team, in addition to
Outlaw and Anderson, includes:

« Josh Stevens, West plant chief operator

« Mason Willis, operations foreman, and wastewater
operators lan Magerl, Caitlin Raasch, Jason Beach,
Matt King and Matt Mink

« Brian Romine, solids foreman

« Southeast plant maintenance staff members Brant Ladick
and Tyler Graf.

Caitlin Raasch uses a solids meter (YSI, a Xylem brand) to measure

mixed liquor suspended solids levels in an aeration basin.

The Southeast plant is a one-operator, five-days-a-week,
eight-hours-a-shift gig. It has an advanced SCADA system —
GE Digital — that talks to the West plant via radio telemetry.
Operations and maintenance staff are always on call for
extreme weather or upsets. The SCADA system can alert the
on-call operator when the plant is not staffed, and operators
can respond to many alarms via their cellphones without
having to report in.

In the first six months of 2019, the district hired three new
operators and amped up its training. “We're trying the get
some of the younger staff exposure at the Southeast plant,”
Callahan says. “We want them to become familiar with the
treatment systems there and have more opportunities to
make decisions on their own.” This is where the two-week
rotations help.

Coaching them up

The rotations and cross-training also help with communication
and information transfer among operators. “Communication
and collaboration have been important to our success,”
Callahan says. “They've taken ownership and strive to find
information and work together. With three new operators
hired in six months, our senior operators have taken the
initiative to coach up new operators.”

“Communication and collaboration have been
important to our success.”

— Jake Callahan, Director of Operations

The staff is active in professional organizations. Stevens is

past president of the lllinois Association of Water Pollution
Control Operators; Magerl is president of the Central lllinois
Professional Wastewater Operators organization. Stein and
Callahan regularly attend meetings of the lllinois Association of
Wastewater Agencies, a manager-level organization.

The district regularly sends operators offsite and even out of
state for advanced training. “We encourage taking advantage
of educational opportunities,” Stein says. “We send people
out all the time, including to the University of Wisconsin-
Madison. Their programs typically last four to five days and
cover topics of interest to the district. We're not afraid to
spend money on education.”

Matt Mink checks biosolids consistency in the gravity belt filter

press (Komline-Sanderson) at the Bloomington-Normal Water
Reclamation District Southeast plant site.



Nutrient removal

The Southeast plant was designed
with a nutrient-removal-ready
footprint. “We expect the lllinois
EPA to issue a new permit in August
2020 with a compliance date of
2030,” Callahan says. “Not as much
construction will be required at
the Southeast plant as at the older
West plant to enable it to meet
permit; it's newer and more ready
to host new processes.”

One useful new capability is an Orion 420 weather station
(Columbia Weather Systems) at the Southeast plant and
another at a pump station about 10 miles upstream. These
stations record rainfall intensity and duration. The district has
integrated real-time weather data into the SCADA system;
that helps operators predict impacts on plant operations.
Having weather data interfaced between SCADA and lab data
software helps in post-event analysis and eliminates hand
entry of data.

The staff has also reduced the electric power bill at the
Southeast plant. As the local electric utility’s largest
customer, the district has worked with utility staff to find
a win-win on high-demand summer days when power
consumption for air conditioning is high and the electric
utility wished the treatment plant would use less power.

The district tied a 2 MW, diesel standby engine-generator
(Caterpillar Inc., Electric Power Division) into its SCADA
system. When the electric utility tells the district to shed the
treatment plant’s electric load for the next four hours, an
operator enters the changeover times into the SCADA system.

Rate savings

At the appointed moment, SCADA fires up the generator
and performs a closed-transition transfer of demand to it.
At the predetermined time to switch back, SCADA returns
the power draw back to the electric utility and shuts the
generator down.

Using the standby generator for primary power for those
four-hour peak demand periods gets the district a substantial
electric rate reduction throughout the year. The district had
to modify the standby generator to produce lower emissions
and comply with air-quality regulations affecting primary
power sources.

The district is considering a new blower system for the
Southeast plant that will use less horsepower and allow
operation with lower dissolved oxygen values. The flow train
through the secondary process will also change. “We're
parallel plug flow now, but we're capable of serpentine flow in
series,” Stein says. “We could possibly have a split serpentine
flow through five aeration basins.”

There are also plans to nitrify and denitrify in the
aeration tanks.

“We're already investigating the software our SCADA system
will require to do this,” Stein says. Some methods that might